


 

 

 

 

 

 

 

Comments of the Keweenaw Bay Indian 
Community in Opposition to the Issuance 
of an Underground Injection Control Permit 
to Kennecott Eagle Minerals Company 
(Application No. MI-103-5W20-0002) 
 
 
 
Prepared for: 
Keweenaw Bay Indian Community  
16429 Bear Town Road 
Baraga, MI 49908 
 
 
 

 

 



Prepared for: 
 

Keweenaw Bay Indian Community 
16429 Bear Town Road 

Baraga, MI 49908 
 

Prepared by: 
 

Ann S. Maest 
Stratus Consulting Inc. 

PO Box 4059 
Boulder, CO 80306-4059 

303-381-8000 
 

and  
 

Robert Prucha 
Integrated Hydro Systems 

 
 
 
 
 
 
 
 
 

January 15, 2009 
SC11598 

Comments of the Keweenaw Bay 
Indian Community in Opposition to 

the Issuance of an Underground 
[...]
NC = not calculated. 

 

KEMC failed to include an analysis of the thicker crown pillar and resulting changes in mine 
water quality in the Groundwater discharge Permit Application (GDPA; Foth & Van Dyke, 
2006a). In the MPA, mining was proposed to progress to the 353-m level [~ 85 m below ground 
surface (bgs)], with selective mining at the 383-m level (~ 55 m bgs), leaving a much smaller 
crown pillar with essentially no ore. However, Sainsbury (2007) recommends that mining be 
limited to below the 327.5-m level, resulting in a thicker crown pillar (87.5 m). That 
recommendation was adopted as a condition of the MDEQ’s proposed mining permit (see 
Special Permit Conditions No. E5), but the GDPA was not revised to account for that change. 

With the thicker crown pillar, ore from the MSU and SMSU would remain in the crown pillar 
after mining. Water moving through this rock would leach metals and sulfate and create acidic 
drainage waters in the underground mine during operation. This point was ignored in 
calculations of mine water quality in the GDPA, and by doing so the GDPA will further 
underestimate the concentrations in mine drainage water and water reporting to the WWTP. 



   
Stratus Consulting  Inflow to Underground Mine and WWTP (1/15/2009) 

 
 

Page 2-29 
SC11598 

Using maps of rock types at different depths in the mine area, we estimated the percentage of 
peridotite, metasedimentary rocks, MSU, and SMSU at three different elevations in what will 
become the crown pillar; and used 3% MSU, 37% SMSU, and 50% peridotite as percentages of 
ore and intrusives remaining in the crown pillar. We also added a small amount of 
metasedimentary rock (10%, subtracting from SMSU and peridotite) to account for the presence 
of this rock type. Estimates of water quality draining from the crown pillar during mining used 
kinetic testing leachate concentrations for this mix of rocks. The resulting concentrations of 
metals are substantially higher than background water quality in the bedrock or glacial aquifers, 
which is what KEMC assumes for the quality of all mine inflow. 

KEMC’s prediction of water quality in the underground mine during mining was underestimated, 
and correction of their mistakes produces dramatically higher contaminant concentrations. 
KEMC’s assessment of mine leachate quality is not representative of conditions expected in the 
underground mine during or after options. KEMC ignored the presence of development rock in 
the underground mine and the presence of a larger and more mineralized crown pillar, and 
underestimated surface area and mine drainage concentrations, including concentrations of 
nitrate in the underground mine during operations. These errors mean that KEMC has very likely 
underestimated the concentrations of metals that will be present in the mine drainage, and 
therefore in the WWTP inflow during and after mine operation.  

We conducted our own model predictions of mine water quality that use the same approach and 
spreadsheet model as Geochimica (2005), but used more realistic assumptions and conditions for 
six important components of the calculation that affect the mine drainage quality. Those six 
components, which are described in detail in the sections that follow, are: 

1. Presence of development rock (as backfill) in the underground mine 
2. Presence of larger and more mineralized crown pillar 
3. Surface area and rock type percentages for mine workings and development rock 
4. Humidity cell leachate concentrations 
5. Amount of groundwater infiltration 
6. Concentrations of nitrate in mine drainage. 

Comparison of our and KEMC’s modeled WWTP inputs (see Table 2.7) shows that predicted 
concentrations of many metals, including aluminum, barium, beryllium, cadmium, calcium, 
cobalt, copper, iron, lead, magnesium, manganese, mercury, nickel, and zinc, are substantially 
higher in our analysis. The higher values are largely the result of the higher predicted 
concentrations in mine drainage.  



   
Stratus Consulting  Inflow to Underground Mine and WWTP (1/15/2009) 

 
 

Page 2-30 
SC11598 

Table 2.7. Composite mine drainage composition for selected 
constituents for the expected amount of groundwater inflow during 
years 4 and 7 of operation, and comparison to KEMC values 
Source Stratus Consulting (2007a) KEMC 

Year of operation Year 4 Year 7  Not specified 

Groundwater inflow 75 gpm 75 gpm 180 gpm 

Parameter Units    

TDS mg/L 1,128 832 – 
Aluminum mg/L 3.29 4.93 0.156 
Antimony mg/L 0.005 0.005 0.021 
Arsenic mg/L 0.013 0.010 0.027 
Beryllium mg/L 0.010 0.005 0.001 
Boron mg/L 3.58 3.56 4.04 
Cadmium mg/L 0.028 0.016 0.013 
Calcium mg/L 65.2 80.9 47.0 
Cobalt mg/L 2.67 0.733 0.73 
Copper mg/L 7.67 11.3 0.155 
Iron mg/L 99.7 34.0 7.25 
Lead mg/L 0.104 0.135 0.01 
Manganese mg/L 3.14 1.02 0.992 
Nickel mg/L 132 36.8 36.4 
Ammonia mg/L as nitrogen 0.111 0.111 10.2 
Nitrate + Nitrite mg/L as nitrogen 90.6 90.6 0.05 
Silica mg/L SiO2 6.09 8.51 – 
Sulfate mg/L 636 473 118 
Thallium mg/L 0.002 0.001 0.008 
Zinc mg/L 0.992 1.13 0.165 
Source: Foth & Van Dyke and Associates, 2006a, Table 4-2. 

 

2.4 Summary 

The major hydrogeologic issue regarding inflow to the TWIS is that the estimates of mine inflow 
are too low by several factors to an order of magnitude. This is a critical factor in the overall 
design of the TWIS, because the largest component of flow at the TWIS derives from inflow to 
the proposed underground mine. When more realistic assumptions are used as modifications to 
the Golder FEFLOW model, much higher inflow estimates are predicted. The more realistic 
higher inflows are supported by actual inflow rates for similar underground mines in the area. 



   
Stratus Consulting  Inflow to Underground Mine and WWTP (1/15/2009) 

 
 

Page 2-31 
SC11598 

In addition to underestimating likely mine and WWTP inflow rates, KEMC has underestimated 
the concentration of contaminants in mine drainage water, and has, therefore, underestimated 
contaminant concentrations in water entering the WWTP. Comparison of our and KEMC’s 
modeled WWTP inputs shows that predicted concentrations of many metals, including 
aluminum, barium, beryllium, cadmium, calcium, cobalt, copper, iron, lead, magnesium, 
manganese, mercury, nickel, and zinc, are substantially higher in our analysis. The higher values 
are largely the result of the higher predicted concentrations in drainage coming into the 
underground mine. Therefore, KEMC’s predictions of water quality entering the WWTP are very 
likely underestimated. 



    
  
 

 
  
  

SC11598 

3. Waste Water Treatment Plant Issues 
The WWTP is designed to accept water from the underground mine (largest percentage of inflow 
to the WWTP), main operation area stormwater runoff, truck wash area, crusher, the TDRSA, 
and rainfall/snowmelt (Foth & Van Dyke, 2006a, Figure 4-2). The wastewater is proposed to be 
treated using a combination of lime precipitation, reverse osmosis (RO), and possibly ion 
exchange and released at the TWIS. The success of the treatment plant will determine the 
effluent concentrations and therefore the potential impact on USDW downgradient of the TWIS. 
As discussed in Chapter 2, we expect contaminant concentrations and inflow volumes to the 
WWTP to be greater than predicted, and both these issues present major unresolved challenges 
for the WWTP. More detail on WWTP issues can be found in Stratus Consulting (2007b) and 
testimony from Dr. Glenn Miller (Appendix D), and the GDPA (Foth & Van Dyke, 2006a). 

3.1 The Water Entering the WWTP Will Be Challenging to Treat 

Wastewater from sulfide mining, and the Eagle Project in particular, poses significant treatment 
challenges. The composite water from the mine (which derives from many sources) is unusual 
and possibly unique because it includes acid mine drainage, saline water, and the presence of 
boron, which is notoriously difficult to remove. Individually these types of wastewaters are 
treated relatively successfully, but the treatment of a combination of such wastewaters is untested 
and remarkably complicated. The fact that the WWTP contains so many components is an 
indication of how difficult it will be for KEMC to treat the wastewater generated by the mine to 
acceptable levels. 

The influent water to the treatment system almost certainly will have a relatively high variability. 
Pretreatment is critical for RO success, and a highly variable water quality (particularly with 
respect to metals) can affect the water treatment success, and subsequently the quality of the 
discharge water. For example, if the TDRSA receives a large amount of water, the acidity and 
metals load, as well as the quantity of water, can result in a higher concentration of contaminants 
that may well adversely affect the membranes in the RO systems. Regular monitoring and 
reporting of influent water quality should be, but is not, required by the MDEQ Permit (MDEQ, 
2007). Only influent flow monitoring is required under MDEQ’s permit. The only waste 
characterization requirement is narrative (“The chemical, biological, and physical quality of the 
influent wastewater shall not be altered such that the treatment system will no longer produce an 
effluent that is in compliance with the limitations described in Part I, Section 2 of this permit;” 
MDEQ, 2007, p. 14). 



   
Stratus Consulting  WWTP Issues (1/15/2009) 

 
 

Page 3-2 
SC11598 

3.2 The Treatment System Is Highly Complex, Poorly Described, 
and Untested 

The most common type of treatment for acid mine drainage is lime precipitation, and the most 
common type of treatment for saline waters is RO. Because of the unique combination of 
contaminants, both types of treatment are proposed for the Eagle Project WWTP. While other 
RO systems have worked for mine drainage, this system is one of the only ones that will be 
required to work 24 hours a day, 7 days a week (with interruptions limited to only the retention 
volume in the contact water basins (see Dr. Glenn Miller testimony, Appendix D). 

The WWTP system involves the following major steps and chemical additions (Foth & Van 
Dyke, 2006a, Figure 6-1): 

1. Metals precipitation (add lime and polymer) 

2. Clarifier (sludge settles) 

3. Gravity filtration (add sulfuric acid before and after) 

4. First pass RO (add biocide, antiscalant, and cleaning chemicals before); concentrate goes 
to concentrate reduction process (CRP) 

5. Second pass RO (add caustic and cleaning chemicals before); concentrate goes to CRP 

6. Treatment notes say that in lieu of caustic addition, an ion exchange system for boron 
may be added before the second pass RO step 

7. Final pH adjustment. 

The design of the treatment is overly complex, and is an untested and unconventional system in 
the industry. Untested systems are usually fraught with start-up problems and do not initially 
perform to meet expectations, which would inevitably result in discharges that will contaminate 
the USDW into which the WWTP effluent discharges. In addition, KEMC has never submitted a 
treatability or pilot test to demonstrate the effectiveness of its novel, complex WWTP system, 
and crucial aspects of the treatment system process are still not finalized. For example, KEMC 
has not decided on the approach for removing boron (see item #6 above). One of the limiting or 
critical factors with the overall treatment system is its ability to remove boron. KEMC’s boron 
removal efficiency estimate is overly optimistic, and even under that optimistic view, the 
expected effluent boron concentration (174 g/L) is close to the MDEQ permit limit (285 g/L). 



   
Stratus Consulting  WWTP Issues (1/15/2009) 

 
 

Page 3-3 
SC11598 

In the GDPA (Foth & Van Dyke, 2006a), the first step in the treatment process is described as 
either lime softening or lime precipitation. Lime softening and lime precipitation generally have 
different goals. Lime softening is designed to remove calcium from the wastewater, while lime 
precipitation is designed to also remove other divalent metals such as lead and cadmium, which 
are present in acid mine drainage and generally requires a greater amount of lime (calcium 
hydroxide). If the water quality is poorer than predicted and variable, the addition of lime will be 
more complicated and probably will result in damage to the membranes. This is one of the more 
cumbersome aspects of the treatment system, and the variability of influent water quality will be 
difficult to compensate for and may, therefore, have a negative effect on the treatment. 

The coagulation polymer, anti-scalants, and the biocide were not specified in either the MDEQ 
Permit (MDEQ, 2007) or the UIC Application (Foth Infrastructure and Environment, 2007), 
which is based on information prepared for MDEQ for the GDPA (Foth & Van Dyke, 2006a). 
Because at least a portion of the biocide will be discharged into the groundwater, the risk of this 
discharge must be evaluated. The efficiency of removal of the biocide used in the RO treatment 
has not been examined by KEMC. 

The largest fouling problems will likely be encountered in the CRP. This is the stage of the 
treatment process that has the highest load of contaminants and that will generate an important 
part of the sludge that will require disposal. No details are presented regarding the CRP or 
disposal of the sludge from the lime precipitation unit or the RO units. 

There are no actual data on treatment of Eagle Project wastewater, only theoretical predictions. 
The predictions are based on existing data that most likely used RO new membranes and water 
that did not resemble the combination of acid drainage and brine that will be generated by the 
Eagle Project.  

3.3 The Treatment System Is Not Designed to Accommodate the 
Likely Increased Influent Volume 

As discussed in Chapter 2, we expect that the influent volume for the WWTP easily will be one 
order of magnitude higher than predicted by KEMC. The two primary RO systems are each 
designed for 175 gpm, and KEMC claims that only one of these systems will be sufficient to 
treat the volume of wastewater expected. However, as explained in Chapter 2, KEMC’s 
predictions of WWTP inflow volumes are not correct, the WWTP may not be able to “rest” one 
of the two RO systems for any significant amount of time because of the high inflow volume.  



   
Stratus Consulting  WWTP Issues (1/15/2009) 

 
 

Page 3-4 
SC11598 

The predicated wastewater inflow rate is one of the most significant deficiencies in the design of 
the treatment system. If the inflow volume is higher than KEMC predicts for the WWTP 
(350 gpm), the system will fail because it will easily be beyond its design capacity. The only 
solution would be to increase the size of the treatment system or discharge untreated or only 
partially treated wastewater. Increasing the size of the WWTP will require a major redesign 
effort and will require a major increase in the capacity of the TWIS and storage basin facilities 
on the Site. 

While the TWIS is designed for 400 gpm, KEMC’s design requires that one of the five TWIS 
discharge cells be rested at any given time (Foth & Van Dyke, 2006a). Thus, under typical TWIS 
operating conditions, the maximum volume of water that can be injected over the long-term is 
320 gpm, which is even less than the volume of water that the WWTP is designed to treat 
(350 gpm). Clearly, if there is a much larger volume of water coming into the WWTP, the 
proposed treatment and injection system will fail.  

3.4 Treatment Will Not Be Able to Meet Permit Limits Protective 
of USDW If Influent Quality Is Worse than Expected 

As discussed in Chapter 2, the WWTP influent water quality likely will be substantially more 
contaminated than predicted, which will have an impact on the first stages of the water treatment 
system (first RO system), as well as the CRP. Larger amounts of sludge will be produced in the 